



Dana-Farber
Cancer Institute

Susan F. Smith Center
for Women's Cancers

Dana-Farber Breast Oncology Center

Consensus Statement Regarding Use of Ovarian Function Suppression and Estradiol Monitoring in Early-Stage Estrogen Receptor Positive Breast Cancer

Consensus: Obtained at Breast Oncology Center meetings on 06/29/2022, 02/08/2023, 05/23/2025, and 08/15/2025.

Acknowledgments: Philip Poorvu, MD, Filipa Lynce, MD, and Ann Partridge, MD, for their leadership in the consensus discussions and in writing of the statements. Coordination and editorial support were performed by Mr. Scorzoni, Ms. Bak, and Timothy K. Erick, PhD.

Contents

Synopsis	3
Introduction	4
Development of the Consensus Statements.....	5
Clinical Questions.....	5
1. Who needs ovarian function suppression (OFS)?	6
2. What is the appropriate GnRHa timing and dose?.....	7
3. What is considered adequate suppression; when should we check estradiol +/- FSH; how long does it take to achieve ovarian suppression?	9
4. What should be done if breakthrough ovarian function occurs?	11
References.....	12

Synopsis

Consensus Statement Regarding Use of Ovarian Function Suppression and Estradiol Monitoring in Early-Stage Estrogen Receptor Positive Breast Cancer

Clinical Question	Consensus Statement
Q1: Who needs ovarian function suppression (OFS)?	Women who are premenopausal at diagnosis are candidates for ovarian function suppression. Those who have had a period within 12 months are considered premenopausal. Menstrual function is often not evaluable, for instance in women with prior hysterectomy and for those who use certain methods of contraception including oral contraceptive pills and progesterone-releasing IUDs. In those situations, FSH and estradiol levels should be checked. If not consistent with menopause, the patient should be considered premenopausal. Patients who were premenopausal at diagnosis and have since completed chemotherapy are also candidates to receive OFS, particularly if they are going to receive oral endocrine therapy with an aromatase inhibitor (AI). Gonadotropin-releasing hormone agonist (GnRHa) use following chemotherapy is recommended for women who are reasonably likely to have resumption of ovarian function and/or are at sufficient risk of recurrence such that the harms of GnRHa injections are outweighed by the benefits of preventing resumption of ovarian function. If GnRHa use is not planned following chemotherapy in women with chemotherapy-related amenorrhea (CRA), estradiol levels should be monitored closely for resumption of ovarian function if partnering with an AI.
Q2. What is the appropriate GnRHa timing and dose?	The recommended initial dosing for leuprolide (Lupron®) every 4 weeks (q4 weeks) is 3.75 mg and for q12 weeks is 11.25 mg. For women age ≤ 40, we recommend q4 week GnRHa dosing, particularly for those on an AI, but can offer the option of q12 week dosing for those prefer it. We recommend the option of q4 week or q12 week dosing for women age >40. Higher dosing (Lupron 7.5 mg q4 weeks or 22.5 mg q12 weeks) is appropriate if preferred by insurance or insufficient OFS on the lower dose.
Q3. What is considered adequate suppression; when should estradiol +/- FSH be monitored; how long does it take to achieve ovarian suppression?	Ovarian suppression is usually accomplished within 4 weeks of first GnRHa injection. A postmenopausal estradiol level (<10 pg/ml using the Mayo liquid chromatography tandem mass spectrometry [LC-MS] assay) is consistent with ovarian suppression on both OFS/tamoxifen and OFS/AI and is considered adequate ovarian suppression. We suggest monitoring estradiol 3 and 12 months after initiation of OFS plus AI. Annual monitoring thereafter may be considered. FSH levels can be checked along with estradiol, and

	should be considered in situations where there is breakthrough ovarian function or when estradiol levels remain elevated despite modifications of GnRHa but a specific cutoff is not used to determine breakthrough ovarian function. We do not recommend monitoring estradiol levels for women on tamoxifen.
Q4. What should be done if breakthrough ovarian function occurs?	Breakthrough ovarian function, defined as vaginal bleeding or an estradiol level above the postmenopausal range, can be addressed by increasing the dose of the GnRHa and/or increasing the frequency of administration, though there are no available data supporting the efficacy of this practice, and limited available data do not demonstrate that breakthrough ovarian function on GnRHa is associated with worse breast cancer outcomes. Depending upon the clinical scenario and patient preferences, switching from an AI to tamoxifen until full ovarian suppression can be achieved should be considered. If there is a low degree of estradiol elevation (10-20 pg/ml) without symptoms of breakthrough ovarian function, it is reasonable to continue the current GnRHa dose and repeat an estradiol level 4 weeks later.

Introduction

Ovarian function suppression (OFS) is an important treatment for premenopausal women with early and advanced estrogen receptor positive (ER+) breast cancer. The strategic manipulation of ovarian function aims to reduce estrogen production, thereby depriving ER+ cancer cells of the estrogen required for their growth and proliferation. In the SOFT/TEXT trials, the addition of OFS to tamoxifen was associated with a 4.3% improvement in disease-free survival and a 1.8% improvement in overall survival.¹ Benefits are not uniform – women with higher risk breast cancer and women diagnosed at a very young age appear to gain more benefit from OFS.^{1,2}

While OFS has been adopted as an important strategy for many premenopausal women with ER+ breast cancer, there is a notable lack of consensus within the medical community regarding its optimal management. There currently is no consensus regarding the best agent, dose, and frequency of administration to suppress ovarian function, or optimal monitoring strategies to ensure suppression in patients with early-stage breast cancer.

OFS is most commonly achieved through the use of gonadotropin-releasing hormone agonist (GnRHa) injections, such as goserelin 3.6mg (Zoladex®) q4 weeks, leuprolide 3.75 mg (Lupron®) q4 weeks or triptorelin 3.75 mg q4 weeks. Depot formulations are also available with q12 week dosing. Ovarian function suppression may also be accomplished with bilateral oophorectomy, which is a permanent and complete form of OFS. Medical OFS is often favored over surgical OFS because it is reversible. In the SOFT/TEXT trials, a 5-year duration of OFS was studied.¹ While extended OFS is sometimes recommended in clinical practice, it is generally not continued indefinitely for premenopausal women with early ER+ breast cancer. Therefore, the reversibility of GnRH agonists is advantageous. Use of GnRH agonists is also less invasive than oophorectomy and does not require interruption

of other targeted therapies, such as adjuvant CDK4/6 inhibitors. For women who plan indefinite OFS, such as those with metastatic ER+ breast cancer, oophorectomy may be preferred, particularly after a period of GnRHa exposure with good tolerability. Similarly, women who are likely to become menopausal during the duration of OFS may choose to undergo oophorectomy to obviate the need for routine injections.

Triptorelin, dosed at 3.75 mg monthly, was the GnRHa used in the SOFT trial,¹ whereas goserelin 3.6 mg monthly was used in the ASTRRA trial.³ The EBCTCG overview⁴ included mostly studies with triptorelin and goserelin, with only one of the included studies utilizing leuprolide.

Development of the Consensus Statements

The Dana-Farber Cancer Institute's Breast Oncology Center (BOC) held multidisciplinary meetings on 06/29/2022, 02/08/2023, 05/23/2025, and 08/15/2025 to discuss recommendations for the use of OFS and estradiol monitoring in early-stage ER positive breast cancer. Clinical trial data from SOFT, SOFT-EST,⁵ ASTRRA, and the EBCTCG overview, along with additional data from recent cohort studies by Lin *et al.*⁶ and Tesch *et al.*⁷ were reviewed. Additional relevant data were reviewed to address the questions in this document as noted below. The gathered evidence was presented for discussion to a multidisciplinary group, which included Dana-Farber physicians, nurses, clinical investigators, translational researchers, administrators, and patient advocates. The discussion and suggestions for improvements continued via email exchanges following the meeting. The final consensus statements were consolidated in August of 2025.

The consensus statements can be subject to future variations and periodic updates, based on emerging evidence and new reports from ongoing clinical studies. Therefore, the information provided in this document should not be considered as being complete or inclusive of all proper assessments, treatments or methods of care or as a statement of the standard of care. This information does not mandate any particular course of medical care and is not intended to be a substitute for the independent professional judgment of a health care provider. The document is based on the opinion of a multidisciplinary team at Dana-Farber but does not represent the official institutional position, and overall must be considered as a consensus based on the available data, experience and clinical judgment of the Dana-Farber faculty and staff.

Clinical Questions

This document summarizes the discussions and consensus among the Dana-Farber BOC group regarding the following clinical questions:

- **Q1:** Who needs ovarian function suppression (OFS)?
- **Q2:** What is the appropriate GnRHa dose and timing?
- **Q3:** What is considered adequate suppression; when should we check estradiol +/- FSH; how long does it take to achieve ovarian suppression?
- **Q4:** What should be done if breakthrough ovarian function occurs?

Additional Considerations

This consensus does not aim to determine which patients are more likely to derive clinical benefit from ovarian suppression but instead aims to identify how ovarian suppression should be accomplished and monitored.

1. Who needs ovarian function suppression (OFS)?

Women who have had a menstrual period within 12 months and/or who have follicle stimulating hormone (FSH)/estradiol not consistent with menopause are candidates for ovarian function suppression. GnRHa use is reasonable for premenopausal women who have completed chemotherapy, even those who are 50 years or older, particularly if they are going to receive an aromatase inhibitor (AI). The APPEL trial evaluated rates of ovarian function recovery for premenopausal women (median age 48 years at baseline) following chemotherapy for early breast cancer subsequently treated with an AI. Of 45 participants, 13 (29%) developed resumption of ovarian function after chemotherapy. The median age of those who experienced recovery of ovarian function was 43 years and the median age of those who did not experience recovery was 49 years.⁸ GnRHa use following chemotherapy is recommended for women who are reasonably likely to have resumption of ovarian function and/or are at sufficient risk of recurrence such that the harms of GnRHa injections are outweighed by the benefits of preventing resumption of ovarian function. If GnRHa use is not planned following chemotherapy, estradiol levels should be monitored closely for resumption of ovarian function.

Once a patient has started ovarian function suppression with a GnRHa, it is not possible to assess menopause status. While it is ok to discontinue ovarian suppression at age 60, since that also defines menopause, we do not recommend discontinuing the GnRHa with the assumption that natural menopause will have occurred after a given period, particularly for patients on aromatase inhibitors. However, if it is likely that the patient would have gone through menopause (received cytotoxic chemotherapy and in mid-50's) and the patient prefers to stop ovarian function suppression, we recommend close monitoring of estradiol levels upon cessation of the GnRHa for at least a year (3 months and 12 months) when partnered with an AI.

Consensus Statement

Women who are premenopausal at diagnosis are candidates for ovarian function suppression. Those who have had a period within 12 months are considered premenopausal. Menstrual function is often not evaluable, for instance in women with prior hysterectomy and for those who use certain methods of contraception including oral contraceptive pills and progesterone-releasing IUDs. In those situations, FSH and estradiol levels should be checked. If not consistent with menopause, the patient should be considered premenopausal.

Patients who were premenopausal at diagnosis and have since completed chemotherapy are also candidates to receive OFS, particularly if they are going to receive oral endocrine therapy with an aromatase inhibitor (AI).

Gonadotropin-releasing hormone agonist (GnRHa) use following chemotherapy is recommended for women who are reasonably likely to have resumption of ovarian function and/or are at sufficient risk of recurrence such that the harms of GnRHa injections are outweighed by the benefits of preventing resumption of ovarian function.

If GnRHa use is not planned following chemotherapy in women with chemotherapy-related amenorrhea (CRA), estradiol levels should be monitored closely for resumption of ovarian function if partnering with an AI.

2. What is the appropriate GnRHa timing and dose?

Appropriate GnRH agonists include goserelin, leuprolide, or triptorelin. At Dana-Farber, leuprolide is the preferred agent. Triptorelin is not available in the United States. Goserelin is not preferred due to the greater discomfort associated with injection due to the larger needle (14-16g) needed for injection of the subcutaneous implant. In contrast, leuprolide is injected as a reconstituted powder via a 21-23g needle.

What is the recommended dosing for leuprolide (Lupron®) monthly dose (3.75 vs 7.5 mg) and 3-month dose (11.25 vs 22.5 mg)?

Off label use for premenopausal women with breast cancer (UpToDate):

- Lupron Depot: IM; 3.75 mg q4 weeks
- Lupron Depot-3 month: IM; 11.25 mg q12 weeks

The higher dose (7.5 and 22.5mg) is also appropriate but should be reserved for instances in which the initial dose fails to suppress ovarian function or if preferred by the patient's insurance.

Adherence is essential. Therefore, it is important to reinforce that each dose should be given q4 weeks and not monthly, or q12 weeks and not every 3 months. In cases where following the precise schedule is not possible, early administration is preferred to late

administration. Insurance may not cover injections administered more than 2 days early and therefore it is recommended that authorization be confirmed for injections to be administered more than 2 days prior to the due date.

While most studies have used q4 week dosing of GnRH agonists, q12 week dosing appears to be similar in maintaining OFS. Among healthy patients, rates of OFS were similar with leuprolide 3.75 mg q4 week versus leuprolide 11.25 mg q12 week.⁹ In a breast cancer patient population, the rate of breakthrough ovarian function (estradiol >30 pg/ml) with leuprolide 11.25 mg q12 week was <4%.¹⁰ Similarly, in the GnRHa arm of the TABLE trial (which used leuprolide 11.25 mg q12 weeks), the rate of estradiol suppression at 1 and 2 years was >90%.¹¹ Another study showed essentially equivalent mean estradiol levels with q4 week goserelin versus q12 week leuprolide.¹² Additional studies have shown similar outcomes with q4 week vs q12 week goserelin).^{13,14} An abstract presented at ASCO 2023 showed lower rates of breakthrough ovarian function with goserelin 10.8 mg q12 weeks vs goserelin 3.6 mg q4 weeks.¹⁵ A recent retrospective matched cohort study of 950 patients treated with q4 week vs q12 week goserelin showed no difference in rates of breakthrough ovarian function, invasive disease-free survival, or overall survival with q4 week vs q12 week dosing.⁶ In the Young Women's Breast Cancer Study, a large prospective cohort of women diagnosed with breast cancer at age ≤40, no difference was detected in breakthrough ovarian function with q4 week vs q12 week GnRHa dosing, using a validated ultrasensitive estradiol assay with a strict E2 cutoff of 2.72 pg/ml.⁷ Similarly, no difference was detected in 12-month event-free survival with q4 week vs q12 week goserelin in another recent study using the ConcertAI Patient360 database.¹⁶ In the ongoing NRG-BR009 (OFSET) trial, in which participants are randomized to optimal endocrine therapy including ovarian function suppression with versus without chemotherapy, GnRHa dosing frequency is at physician discretion.¹⁷

GnRHa are used routinely during chemotherapy as an adjunctive approach to fertility preservation and to reduce the risk of premature menopause. Studies that evaluated use of GnRHa in this setting used q4 week dosing, and treatment was initiated at least 1 week prior to start of chemotherapy.¹⁸ We recommend q4 week dosing over q12 week dosing since this is the studied approach and, given the limited duration of chemotherapy, q4 week dosing does not add many injections relative to q12 week dosing, particularly since patients are frequently in clinic for chemotherapy. If q4 week dosing is not feasible, q12 week dosing can be substituted. While initiation of the GnRHa at least 1 week prior to chemotherapy is optimal, the GnRHa is often started simultaneously with chemotherapy, for instance for patients who are undergoing IVF just prior to chemotherapy or due to logistical reasons.

Recommendations

- For women age ≤40, we recommend q4 week dosing, particularly for those on an AI, but can offer the option of q12 week dosing for those who prefer it.
- We recommend the option of q4 week or q12 week dosing for women age >40.

Sequencing ovarian function suppression with endocrine therapy

Options include:

- Initiate the AI 4 weeks after initiation of the GnRHa.
- Initiate GnRHa and AI concurrently

We favor initiating the AI 4 weeks after the GnRHa to prevent the stimulation of ovarian estrogen production if the ovaries are not fully suppressed.

Based on the above-mentioned considerations, the BOC group came to the following consensus:

Consensus Statement

The recommended initial dosing for leuprolide (Lupron®) every 4 weeks (q4 weeks) is 3.75 mg and for q12 weeks is 11.25 mg.

For women age ≤ 40 , we recommend q4 week GnRHa dosing, particularly for those on an AI, but can offer the option of q12 week dosing for those who prefer it. We recommend the option of q4 week or q12 week dosing for women age >40 .

Higher dosing (Lupron 7.5 mg q4 weeks or 22.5 mg q12 weeks) is appropriate if preferred by insurance or insufficient OFS on the lower dose.

3. What is considered adequate suppression; when should we check estradiol +/- FSH; how long does it take to achieve ovarian suppression?

Vaginal bleeding/spotting occurring more than 4 weeks after starting a GnRHa should be assumed to represent breakthrough ovarian function. Pelvic cramping that resembles a period may also be an indication of breakthrough ovarian function as can substantial improvement in menopausal symptoms such as resolution of vaginal dryness without recent intervention. For patients with these symptoms, FSH and estradiol should be assessed. Various estradiol thresholds have been used to define breakthrough ovarian function in different studies. In the SOFT-EST substudy⁵ of patients from SOFT on GnRHa plus AI, 3 cutoffs were evaluated:

- 2.72 pg/ml: Strictest cutoff for E2 thought to be inconsistent with use of an AI in postmenopausal women
- 10 pg/ml: Less strict cutoff for postmenopausal range on an AI
- 20 pg/ml: Inconsistent with GnRHa use

Rates of breakthrough ovarian function vary depending on the threshold applied. Young age and lack of prior chemotherapy are associated with a greater risk of experiencing breakthrough ovarian function.⁵⁻⁷

Limited data are available to inform whether breakthrough ovarian function impacts breast cancer outcomes among premenopausal women treated with GnRH agonists. A large, retrospective, matched cohort study found no difference in disease-free survival among patients with versus without breakthrough ovarian function, including using estradiol cutoffs of 30 pg/mL, 20 pg/mL, 10 pg/mL, and 5 pg/mL.⁶ A recent analysis of the Young Women's Breast Cancer study, which used an ultrasensitive assay and an estradiol cutoff of 2.72 pg/ml, also showed no difference in invasive breast cancer-free survival among participants with versus without breakthrough ovarian function.⁷ To our knowledge, no study to date has identified inferior outcomes among patients with breakthrough ovarian function. Nonetheless, it seems prudent to try to avoid prolonged breakthrough ovarian function for patients on an AI, given the theoretical concern that aromatase inhibitors could stimulate ovarian estrogen production if not fully suppressed.

The median E2 level for women on GnRHa plus tamoxifen is higher than that for women on GnRHa plus an AI, and the optimal cutoff likely differs between these regimens. Most commercial assays are less sensitive and have higher limits of detection, including a lower limit of detection of 10 pg/mL with the Mayo LC-MS assay available through Brigham and Women's Hospital. The Lin *et al.* study⁶ evaluated different E2 cutoffs in an exploratory analysis, which revealed a trend towards inferior disease-free survival among patients with incomplete ovarian function suppression using the 5 pg/mL cutoff. However, the accuracy of the assay is lower at this level of detection.

Given the absence of data indicating inferior outcomes associated with breakthrough ovarian function and that tamoxifen is active even in the setting of ovarian estrogen production, we do not feel that monitoring estradiol levels is necessary for patients on OFS/tamoxifen based on currently available data. Given the concern that aromatase inhibitors are not effective in the setting of active ovarian function, we favor monitoring estradiol levels for premenopausal women on GnRHa plus an AI. We suggest monitoring estradiol levels 3 and 12 months after initiation, though it is reasonable not to monitor if preferred by the patient/provider, especially when ovarian function suppression is likely adequate based on clinical parameters including amenorrhea and other menopausal symptoms. When monitoring, estradiol should be drawn when the patient is due for the next GnRHa injection, rather than in the middle of the GnRHa cycle. While young age and absence of chemotherapy are independent risk factors for breakthrough ovarian function, the above monitoring strategy can be applied across all subgroups of premenopausal women treated with GnRHa plus an AI.

FSH levels have not been used to define breakthrough ovarian function and no specific cutoff has been proposed to determine the efficacy of GnRHa. It may be useful to check FSH at baseline and to obtain FSH levels in the setting of breakthrough ovarian function, in an effort to determine whether FSH is suppressed as it is a direct indicator of the pituitary's response to the GnRHa, and to consider other sources of high estrogen beyond residual

ovarian function including excess adipose tissue. However, FSH is not needed when routinely monitoring for breakthrough ovarian function.¹⁹

Ovarian function suppression generally occurs rapidly and within 4 weeks of GnRHa initiation.^{6,20}

Based on the above-mentioned considerations, the BOC group came to the following consensus:

Consensus Statement

Ovarian suppression is usually accomplished within 4 weeks of first GnRHa injection. A postmenopausal estradiol level (<10 pg/ml using the Mayo liquid chromatography tandem mass spectrometry [LC-MS] assay) is consistent with ovarian suppression on both OFS/tamoxifen and OFS/AI and is considered adequate ovarian suppression. We suggest monitoring estradiol 3 and 12 months after initiation of OFS plus AI. Annual monitoring thereafter may be considered. FSH levels can be checked along with estradiol, and should be considered in situations where there is breakthrough ovarian function or when estradiol levels remain elevated despite modifications of GnRHa but a specific cutoff is not used to determine breakthrough ovarian function. We do not recommend monitoring estradiol levels for women on tamoxifen.

4. What should be done if breakthrough ovarian function occurs?

For patients with breakthrough ovarian function on GnRHa with concurrent use of an AI, we suggest considering switching from an AI to tamoxifen until ovarian suppression is obtained. Recognizing that some young women will be receiving adjuvant CDK4/6 inhibitors, which carry a higher risk of venous thromboembolism (VTE) when used with tamoxifen, the decision to switch should be individualized based on other VTE risk factors, such as obesity, smoking, and activity level.

For patients with breakthrough ovarian function on a GnRHa (including those on concurrent tamoxifen or an AI) with leuprolide 3.75 mg q4 weeks or 11.25 mg q12 weeks, we recommend increasing to 7.5 mg q4 weeks or 22.5 mg q12 weeks, respectively. Insurance may have a preferred or covered dose level and it is reasonable to appeal for use of a higher dose in the setting of breakthrough ovarian function. Of note, there are not data to support that breakthrough can be addressed with higher GnRHa dosing or that increasing dosing improves breast cancer outcomes.

Given that breakthrough ovarian function appears to be transient in most patients, for patients with low levels of breakthrough (estradiol 10-20 pg/mL), it is reasonable to continue current GnRHa dosing and repeat estradiol testing 4 weeks later.

Note that fulvestrant has modest cross reactivity (1-5%) in estradiol immunoassays, which can cause dramatically false-high estradiol results when sampling occurs in proximity to dosing. Estradiol measurement by mass spectroscopy has 1000-fold lower cross reactivity.

Consensus Statement

Breakthrough ovarian function, defined as vaginal bleeding or an estradiol level above the postmenopausal range, can be addressed by increasing the dose of the GnRHa and/or increasing the frequency of administration, though there are no available data supporting the efficacy of this practice, and limited available data do not demonstrate that breakthrough ovarian function on GnRHa is associated with worse breast cancer outcomes. Depending upon the clinical scenario and patient preferences, switching from an AI to tamoxifen until full ovarian suppression can be achieved should be considered. If there is a low degree of estradiol elevation (10-20 pg/ml) without symptoms of breakthrough ovarian function, it is reasonable to continue the current GnRHa dose and repeat an estradiol level 4 weeks later.

References

1. Francis, P.A., *et al.* Tailoring Adjuvant Endocrine Therapy for Premenopausal Breast Cancer. *N Engl J Med* **379**, 122-137 (2018).
2. Saha, P., *et al.* Treatment Efficacy, Adherence, and Quality of Life Among Women Younger Than 35 Years in the International Breast Cancer Study Group TEXT and SOFT Adjuvant Endocrine Therapy Trials. *J Clin Oncol* **35**, 3113-3122 (2017).
3. Kim, H.A., *et al.* Adding Ovarian Suppression to Tamoxifen for Premenopausal Breast Cancer: A Randomized Phase III Trial. *J Clin Oncol* **38**, 434-443 (2020).
4. group, L.H.-a.i.E.B.C.O., *et al.* Use of luteinising-hormone-releasing hormone agonists as adjuvant treatment in premenopausal patients with hormone-receptor-positive breast cancer: a meta-analysis of individual patient data from randomised adjuvant trials. *Lancet* **369**, 1711-1723 (2007).
5. Bellet, M., *et al.* Twelve-Month Estrogen Levels in Premenopausal Women With Hormone Receptor-Positive Breast Cancer Receiving Adjuvant Triptorelin Plus Exemestane or Tamoxifen in the Suppression of Ovarian Function Trial (SOFT): The SOFT-EST Substudy. *J Clin Oncol* **34**, 1584-1593 (2016).
6. Lin, J., *et al.* Different dosage forms of gonadotropin-releasing hormone agonist with endocrine therapy in premenopausal hormone receptor-positive breast cancer. *J Natl Cancer Inst* **116**, 1587-1597 (2024).
7. Tesch, M.E., *et al.* Estrogen levels in young women with hormone receptor-positive breast cancer on ovarian function suppression therapy. *npj Breast Cancer* **10**, 67 (2024).
8. Henry, N.L., *et al.* Predictors of recovery of ovarian function during aromatase inhibitor therapy. *Ann Oncol* **24**, 2011-2016 (2013).

9. Boccardo, F., *et al.* Endocrinological and clinical evaluation of two depot formulations of leuprolide acetate in pre- and perimenopausal breast cancer patients. *Cancer Chemother Pharmacol* **43**, 461-466 (1999).
10. Kurebayashi, J., Toyama, T., Sumino, S., Miyajima, E. & Fujimoto, T. Efficacy and safety of leuprorelin acetate 6-month depot, TAP-144-SR (6M), in combination with tamoxifen in postoperative, premenopausal patients with hormone receptor-positive breast cancer: a phase III, randomized, open-label, parallel-group comparative study. *Breast Cancer* **24**, 161-170 (2017).
11. Schmid, P., *et al.* Leuprorelin acetate every-3-months depot versus cyclophosphamide, methotrexate, and fluorouracil as adjuvant treatment in premenopausal patients with node-positive breast cancer: the TABLE study. *J Clin Oncol* **25**, 2509-2515 (2007).
12. Aydiner, A., *et al.* Two different formulations with equivalent effect? Comparison of serum estradiol suppression with monthly goserelin and trimonthly leuprolide in breast cancer patients. *Med Oncol* **30**, 354 (2013).
13. Noguchi, S., *et al.* Phase 3, open-label, randomized study comparing 3-monthly with monthly goserelin in pre-menopausal women with estrogen receptor-positive advanced breast cancer. *Breast Cancer* **23**, 771-779 (2016).
14. Masuda, N., *et al.* Monthly versus 3-monthly goserelin acetate treatment in premenopausal patients with estrogen receptor-positive early breast cancer. *Breast Cancer Res Treat* **126**, 443-451 (2011).
15. Blotta, D.A., *et al.* Efficacy of ovarian function suppression of 3-monthly versus monthly GnRH agonist as endocrine therapy for premenopausal breast cancer patients. *Journal of Clinical Oncology* **41**, 527-527 (2023).
16. McCann, K.E., *et al.* Goserelin 3-month depot shows non-inferiority to the monthly formulation in U.S. patients with premenopausal breast cancer: a real-world evidence study. *Breast Cancer Res Treat* **211**, 409-419 (2025).
17. Swain, S.M., *et al.* A phase III trial evaluating addition of adjuvant chemotherapy to ovarian function suppression + endocrine therapy in premenopausal women with pN0-1, HR+/HER2- breast cancer (BC) and oncotype recurrence score (RS) ≤ 25 (OFSET): NRG-BR009. *Journal of Clinical Oncology* **42**, TPS612-TPS612 (2024).
18. Lambertini, M., *et al.* Gonadotropin-Releasing Hormone Agonists During Chemotherapy for Preservation of Ovarian Function and Fertility in Premenopausal Patients With Early Breast Cancer: A Systematic Review and Meta-Analysis of Individual Patient-Level Data. *J Clin Oncol* **36**, 1981-1990 (2018).
19. McCann, K.E., *et al.* Selection of appropriate biomarkers to monitor effectiveness of ovarian function suppression in pre-menopausal patients with ER+ breast cancer. *NPJ Breast Cancer* **10**, 8 (2024).
20. Dowsett, M., Jacobs, S., Aherne, J. & Smith, I.E. Clinical and endocrine effects of leuprorelin acetate in pre- and postmenopausal patients with advanced breast cancer. *Clin Ther* **14 Suppl A**, 97-103 (1992).